
Page 1 of 11 

Permit Fact Sheet 
General Information 
Permit Number:  WI-0031381-10-0 

Permittee Name: ASHIPPUN SANITARY DISTRICT 

Address: P O Box 28 

 

City/State/Zip: Ashippun WI 53003 

Discharge Location: East side of Rock River, 1 mile west out of Ashippun on Highway O (NE ¼ of NE ¼ Section 25, 
T9N, R16E) 

Receiving Water: Rock River (Ashippun River Watershed, UR10 – Upper Rock River Basin) in Dodge County 

StreamFlow (Q7,10): 5.0 cfs 

Stream 
Classification: 

Warm Water Sport Fish (WWSF), non-public water supply 

Discharge Type: Existing, Continuous 

Design Flow(s) Annual Average .202 MGD 

Significant Industrial 
Loading? 

N/A 

Operator at Proper 
Grade? 

Yes. 

Plant Classification: Basic - A1, B, C, D, P, L & SS 

Approved 
Pretreatment 
Program? 

N/A 

 
Facility Description 
The Ashippun Sanitary District Wastewater Treatment Facility currently serves a population of around 1400 with no 
industrial contributors but is expecting future development. The Sanitary District operates an oxidation ditch (activated 
sludge) where the influent receives preliminary treatment via screening before being treated with the activated sludge 
system which then passes through a final clarifier and is disinfected with an ultraviolet system. The treated effluent is 
pumped approximately 3 miles and is discharged to the Rock River daily throughout the year. The design flow is 0.202 
MGD with a daily average flow of 0.15 MGD. Ferric chloride was added in 2020 to help with phosphorus removal. 
Sludge is stored on-site in a 350,000-gallon storage tank until the sludge is land applied on approved farm fields by a 
contract hauler under the hauler’s permit. 

 

Substantial Compliance Determination 
Enforcement During Last Permit: Enforcement During Last Permit: No formal enforcement was taken during the last 
permit term. 
 
After a desk top review of all discharge monitoring reports, CMARs, land application reports, compliance schedule items 
and a facility inspection on January 24, 2023, conducted by DNR Wastewater Engineer, Amy Garbe, this facility has been 



Page 2 of 11 

found to be in substantial compliance with their current permit, WI-0031381-09-0. 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

701 N/A- no flow reported under 
current permit. 

INFLUENT: 24-Hr Flow Prop Composite samples taken from the 
inlet manhole after headworks. 

004 0.13 MGD (2022) EFFLUENT: 24-Hr Flow Prop Comp and grab samples taken at the 
effluent weir. 

005 17.45 dry U.S. tons generated 
annually (WPDES permit 
application submitted 12/2022) 

 

Class B, aerobically digested, liquid sludge. Representative 
composite samples shall be taken from the sludge holding tank prior 
to land application. 

 

1 Influent – Monitoring Requirements 

Sample Point Number: 701- INFLUENT 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total   mg/L 2/week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

  mg/L 2/week 24-Hr Flow 
Prop Comp 

 

Changes from Previous Permit: 
Changes highlighted in table. 
Flow - monitoring added.   

BOD & TSS- Sample frequency increased from weekly to 2/week. 

Explanation of Limits and Monitoring Requirements 
Flow Rate - Reporting of flow added because the permittee has an influent flow meter that was installed with recent 
construction. 
BOD5 and Total Suspected Solids-  Tracking of BOD5 and Suspended Solids are required for percent removal 
requirements found in s. NR 210.05, Wis. Adm. Code and in the Standard Requirements section of the permit.  

 

2 Surface Water - Monitoring and Limitations 



Page 3 of 11 

Sample Point Number: 004- discharge from oxidation ditch 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total Weekly Avg 45 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

BOD5, Total Monthly Avg 30 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Weekly Avg 45 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Monthly Avg 30 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Weekly Avg 57.1 lbs/day 2/Week Calculated Limit effective for January, 
March, May, July, August, 
October, and December. 

Suspended Solids, 
Total 

Weekly Avg 63.3 lbs/day 2/Week Calculated Limit effective for 
February.  

Suspended Solids, 
Total 

Weekly Avg 59 lbs/day 2/Week Calculated Limit effective for April, 
June, September, and 
November.  

Suspended Solids, 
Total 

Monthly Avg 34.8 lbs/day 2/Week Calculated Limit effective for January, 
March, May, July, August, 
October, and December. 

Suspended Solids, 
Total 

Monthly Avg 38.6 lbs/day 2/Week Calculated Limit effective for 
February.  

Suspended Solids, 
Total 

Monthly Avg 36 lbs/day 2/Week Calculated Limit effective for April, 
June, September, and 
November.  

Nitrogen, Ammonia 
(NH3-N) Total 

  mg/L 2/Week 24-Hr Flow 
Prop Comp 

Monitoring only in 2027. 

Phosphorus, Total Monthly Avg 1.12 lbs/day 2/Week Calculated Limit effective for January.  

Phosphorus, Total Monthly Avg 1.48 lbs/day 2/Week Calculated Limit effective for 
February. 

Phosphorus, Total Monthly Avg 1.16 lbs/day 2/Week Calculated Limit effective for March. 

Phosphorus, Total Monthly Avg 0.92 lbs/day 2/Week Calculated Limit effective for April. 

Phosphorus, Total Monthly Avg 0.8 lbs/day 2/Week Calculated Limit effective for May and 
September. 

Phosphorus, Total Monthly Avg 0.71 lbs/day 2/Week Calculated Limit effective for June. 



Page 4 of 11 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Phosphorus, Total Monthly Avg 0.72 lbs/day 2/Week Calculated Limit effective for July. 

Phosphorus, Total Monthly Avg 0.73 lbs/day 2/Week Calculated Limit effective for August. 

Phosphorus, Total Monthly Avg 0.78 lbs/day 2/Week Calculated Limit effective for October.  

Phosphorus, Total Monthly Avg 0.82 lbs/day 2/Week Calculated Limit effective for 
November. 

Phosphorus, Total Monthly Avg 0.95 lbs/day 2/Week Calculated Limit effective for 
December. 

E. coli Geometric 
Mean - 
Monthly 

126 #/100 ml Weekly Grab Limit effective upon 
reissuance during the 
disinfection season of May 
through September 
annually.  

E. coli % Exceedance 10 Percent Monthly Calculated Limit effective upon 
reissuance during the 
disinfection season of May 
through September 
annually.  See the E. coli 
Percent Limit section. Enter 
the result in the DMR on 
the last day of the month. 

pH Field Daily Min 6.0 su 5/Week Grab  

pH Field Daily Max 9.0 su 5/Week Grab  

Nitrogen, Total 
Kjeldahl 

  mg/L See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

Annual in rotating quarters. 
See Nitrogen Series 
Monitoring section. 

Nitrogen, Nitrite + 
Nitrate Total 

  mg/L See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

Annual in rotating quarters. 
See Nitrogen Series 
Monitoring section. 

Nitrogen, Total   mg/L See Listed 
Qtr(s) 

Calculated Annual in rotating quarters. 
See Nitrogen Series 
Monitoring section below. 
Total Nitrogen shall be 
calculated as the sum of 
reported values for Total 
Kjeldahl Nitrogen and 
Total Nitrite + Nitrate 
Nitrogen. 

Chloride   mg/L Monthly 24-Hr Flow 
Prop Comp 

Monitoring only in 2027. 



Page 5 of 11 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Temperature 
Maximum 

  deg F 3/Week Grab Monitoring only in 2027. 

Changes from Previous Permit  

Changes highlighted in table. 
BOD, TSS, Phosphorus, and Ammonia- Sampling frequency increased from weekly to 2/week. 
Ammonia- Monitoring year updated to 2027. 
E. coli- Fecal coliform monitoring and limits have been replaced with Escherichia coli (E. coli) limits. E. coli limits are 